s=aranas. FCC RF Test Report Report No. : FR082811-03B

FCC RF Test Report

APPLICANT : Inseego Corp.

EQUIPMENT . wireless device

BRAND NAME . Inseego

MODEL NAME : FG2000-3,FG2000E-3

FCCID : PKRISGFG20003

STANDARD : FCC Part 15 Subpart C §15.247
CLASSIFICATION . (DTS) Digital Transmission System
TEST DATE(S) : Sep. 30, 2020 ~ Oct. 26, 2020

We, Sporton International (Kunshan) Inc., would like to declare that the tested sample has
been evaluated in accordance with the test procedures and has been in compliance with the
applicable technical standards.

This report contains data that were produced under subcontract by Sporton International
(Shenzhen) Inc

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (Kunshan) Inc., the test report shall not be reproduced

except in full.

3 oggov"jfot

Reviewed by: Jason Jia / Supervisor

ACCREDITED
W™ Cert #5145.02

Approved by: Alex Wang / Manager

Sporton International (Kunshan) Inc.
No. 1098, Pengxi North Road, Kunshan Economic Development Zone Jiangsu Province 215300
People’s Republic of China

Sporton International (Kunshan) Inc. Page Number : 10f 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003 Report Template No.: BU5-FR15CWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR082811-03B

TABLE OF CONTENTS

] AV Y (@ NI o TR 1O 2 A SRR 3
SUMMARY OF TEST RESULT ..ottt ittt sttt ettt st e e s st e e s ans e e s ans b e e e ansbe e e e enbaeeeennbaeeeennnes 4
1  GENERAL DESCRIPTION ...utiiiiiitiite ittt ittt e ettt e e stteeaesttaeaestaaaaesastseeessssaeeesassaeeesassseeesassseeessssseeesansnnes 5
0 Y o] o) 7= 1 | S 5
|V =g V) =Tt (U = PSSP 5
1.3  Product Feature of EQUIPMENT UNAET TEST.....ccciiiiiieiieee ettt e e e e st rr e e e e e e s eeee s 5
1.4 Product Specification of EQUIPMENT UNAEI TEST......coiuuiiiiiiiiiieiiiiiee e 6
1.5  MOIfICAtION OF EUT ....oiiiiiiiiiiitiie ettt e sttt e e e e e s bbb e et e e e e e e s anbb b b e e e e e e e e e annbrnneeeeeas 7
O ST =211 [0 o Tox 110 [ ST PU PP OPPPPP 7
O =TS {0 1 1= 1 (= PP PO PPPPP PRI 7
1.8 APPlCADIE STANAAIAS .....cco it 8
2 TEST CONFIGURATION OF EQUIPMENT UNDER TEST ....uuiiiiiiiiie ittt 9
2.1  Carrier Frequency and Channel ... 9
P =1 1Y o o =TT PP P PO PPPPTPPO 10
2.3 Connection Diagram Of TESE SYSIEIM ......cciiiiiiiiiiiiie et 11
2.4 Support Unit used in test configuration and SYSIEM .......cccoeiiiiiiiiiii e 11
2.5 EUT OPEration TESE SELUD ....eeeeiitiieeeiititeeaitite ettt et e e sttt e e e st e e e e st e e e e sabe e e e e ssbe e e e e anbeeeeeanbneeeennnee 12
2.6 Measurement Results Explanation EXample........cccooooiiiiiiiiiiiiiii et 12
G T I8 S I o =01 U S 13
3.1  6dB Bandwidth MEASUIEMIENT .........uuiiiiiiieiiiite ettt e e e e s bbb e e e e e e e s snbbbreeaeaeeeaaaas 13
3.2 OULPUL POWET MEASUIEIMENT. ...ttt e ettt e e e e st e e e e e e s e e e e e e e e seasnnneeeeeeeeeaae 15
3.3 Power Spectral Density MEaASUIEMIENT ........cccoiii i 16
3.4 Conducted Band Edges and Spurious Emission MeasuremMent ..........ccccooveecvveeereeeeeiniceeneeneeensnnnns 18
3.5 Radiated Band Edges and Spurious Emission Measurement ............ccccceeeeveieieee e, 91
3.6 AC Conducted EmIiSSION MEASUIEIMENT.........c..uuiiiieieeeieeiiieeie e e e e e s st te e e e e e s s steeeereeaeesssnnneeeeeeeessaanns 96
3.7 ANENNA REQUITEIMENTS .. ..o 98
4  LIST OF MEASURING EQUIPMENT .....uiiiiiiii it e et s e e e e e e et e s e e e e e e aaa e e e e e e e eesanannaeeas 100
5 UNCERTAINTY OF EVALUATION ..coiiititte s ititte ettt ettt e sttt e sttt e e e staee e e sntaeaeesntaeeessntaeeesantaeeessnsseeenans 101

APPENDIX A. CONDUCTED TEST RESULTS

APPENDIX B. AC CONDUCTED EMISSION TEST RESULT
APPENDIX C. RADIATED SPURIOUS EMISSION
APPENDIX D. DUTY CYCLE PLOTS

APPENDIX E. SETUP PHOTOGRAPHS

Sporton International (Kunshan) Inc. Page Number : 20f 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003 Report Template No.: BU5-FR15CWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR082811-03B

REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE
FR082811-03B Rev. 01 Initial issue of report Nov. 08, 2021
Sporton International (Kunshan) Inc. Page Number : 30f 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003 Report Template No.: BU5-FR15CWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR082811-03B

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
3.1 15.247(a)(2) 6dB Bandwidth > 0.5MHz Pass -
3.2 15.247(b) Power Output Measurement <30dBm Pass -
3.3 15.247(e) Power Spectral Density < 8dBm/3kHz Pass -
Conducted Band Edges Pass -
3.4 15.247(d) < 30dBc
Conducted Spurious Emission Pass -
Under limit
Radiated Band Edges and 15.209(a) & 0.24 dB at
35 15.247(d) Pass 389,820
Radiated Spurious Emission 15.247(d) MHz
Under limit
3.6 15.207 AC Conducted Emission 15.207(a) Pass 7.06 dB at
0.529 MHz
15.203 &
3.7 Antenna Requirement N/A Pass -
15.247(b)
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.
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1 General Description
1.1 Applicant

Inseego Corp.

9710 Scranton Road, Suite 200 San Diego, CA 92121

1.2 Manufacturer

MeiG Smart Technology Co., Ltd

Floor 2, Office Building No.5, Lingxia Road, Fenghuang Community, Fuyong Street, Bao 'an District,

Shenzhen

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment wireless device

Brand Name Inseego

Model Name FG2000-3,FG2000e-3
FCCID PKRISGFG20003

EUT supports Radios application

WCDMA/LTE/5G NR/GNSS

WLAN 2.4GHz 802.11b/g/n HT20/HT40
WLAN 2.4GHz 802.11ax HE20/HE40

WLAN 5GHz 802.11a/n HT20/HT40

WLAN 5GHz 802.11ac VHT20/VHT40/VHT80
WLAN 5GHz 802.11ax HE20/HE40/HE80
Bluetooth LE

Conducted: 990016260006166

IMEI Code Conduction: 990016260003130
Radiation: N/A
HW Version FG20003 SRT860H V2.1
SW Version 2.52
EUT Stage Identical Prototype
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.

2. This is a variant report for FG2000-3,FG2000e-3. For change note, please refer the
FG2000-3,FG2000e-3_Class Il Permissive Change letter exhibit separately. Since the test
result is not affected by the changes, all the test results are leveraged from original report
which can be referred to Sporton Report Number FR082811B.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: PKRISGFG20003

Page Number : 50f 101
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1.4 Product Specification of EqQuipment Under Test

Standards-related Product Specification

Tx/Rx Channel Frequency Range 2412 MHz ~ 2462 MHz

Maximum Output Power to antenna 802.11g : 19.00 dBm (0.0794 W)

SISO<Ant.1>
802.11b : 19.90 dBm (0.0977 W)
802.11g : 18.90 dBm (0.0776 W)
SISO<Ant.2>

802.11b : 20.00 dBm (0.1000 W)
802.11g : 18.90 dBm (0.0776 W)
SISO<Ant.3>

802.11b : 20.00 dBm (0.1000 W)

SISO<Ant.4>
802.11b : 20.00 dBm (0.1000 W)
802.11g : 19.00 dBm (0.0794 W)

MIMO <Ant. 1+2+3+4>

802.11n HT20 : 24.77 dBm (0.2999 W)
802.11n HT40 : 24.25 dBm (0.2661 W)
802.11ax HE20 : 20.97 dBm (0.1250 W)
802.11ax HE40 : 20.97 dBm (0.1250 W)

Antenna Type / Gain

Ant. 1: PCB Antenna with gain 4.16 dBi
Ant. 2: PCB Antenna with gain 2.85 dBi
Ant. 3: PCB Antenna with gain 3.00 dBi
Ant. 4. PCB Antenna with gain 3.27 dBi

Type of Modulation 802.11g/n/ax : OFDM (BPSK / QPSK / 16QAM / 64QAM

802.11b : DSSS (DBPSK / DQPSK / CCK)

/ 256QAM / 1024QAM)

Antenna Function for Transmitter 802.11 n/ax

Ant.1 | Ant. 2 | Ant.3 | Ant. 4
\Y/ V V V

802.11 b/g/n/ax
SISO

MIMO
802.11 ax
Beamforming

Note:

1.

For WLAN SISO & MIMO mode for 802.11n/ax mode, the whole testing has assessed only MIMO
mode by referring to their higher conducted power.

The Tx Power of EUT will less than or equal to non-beamforming power when Beamforming

mode is active. So we only evaluate RSE testing would be verified.

Only 802.11ax mode supports Beamforming mode and 802.11b/g mode supports SISO mode

only.

For 802.11ax mode, Partial RU combinations were verified for conducted power/PSD/Radiated
Band edge which is lower conducted power than full RU mode.

When Partial RU running, such as 26-tones, transmits start 0+1 combination together only which
were referred to power table of the appendix A. For this reason, 11ax HE40 is covered by 11ax

HE20 for partial RU, we only evaluate full RU for 11ax HE4O.
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Testing Location

Sporton International (Kunshan) Inc. is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International (Kunshan) Inc.

No. 1098, Pengxi North Road, Kunshan Economic Development Zone

Jiangsu Province 215300 People’s Republic of China
Test Site Location
TEL : +86-512-57900158

FAX : +86-512-57900958

. ) ] FCC Test Firm
Sporton Site No. FCC Designation No.

Test Site No. Registration No.
CO01-KS
03CHO06-KS

CN1257 314309

Sporton International (Shenzhen) Inc. is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.01.

Test Firm Sporton International (Shenzhen) Inc.

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan,
: : Shenzhen, 518055 People’s Republic of China

Test Site Location | Tg| : +86-755-86379589

FAX: +86-755-86379595

) . ] FCC Test Firm
Sporton Site No. FCC Designation No. ) _
Test Site No. Registration No.
THO1-SZ CN1256 421272

Note: Test data subcontracted: all conducted test data of this report.

1.7 Test Software

ltem Site Manufacture Name Version
1. 03CHO06-KS AUDIX E3 6.2009-8-24al
2. COO01-KS AUDIX E3 6.2009-8-24
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1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 15 Subpart C 815.247
¢ FCC KDB 558074 D01 15.247 Meas Guidance v05r02

‘ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.
¢ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
2400-2483.5 MHz
4 2427 10 2457
5 2432 11 2462
6 2437
Sporton International (Kunshan) Inc. Page Number : 90f 101
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2.2 Test Mode
Final test modes are considering the modulation and worse data rates as below table.

Single Antenna

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps
MIMO Antenna
Modulation Data Rate
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
Test Cases
AC _ ) )
Mode 1 :WCDMA Band V Idle + BT Link + WLAN Link(2.4G) + WAN Link + 5Gbps
Conducted
- LAN Link + LAN 1 Link + LAN 2 Link + Adaptor
Emission
Remark: For Radiated Test Cases, The tests were performed with Adapter.
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2.3 Connection Diagram of Test System

System
AP router Notebook GPS Station BT Earphone
Simulator
Power
EUT Notebook
Source
Cradle Earphone iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

2.4 Support Unit used in test configuration and system

. T
Item |[Equipment N:‘:\ee Model Name [FCC ID Data Cable Power Cord
1. |[Base Station [Anritsu MT8821C N/A N/A Unshielded,1.8m
2. [Phone MOTO XT1952-1 N/A N/A N/A
shielded cable
DCO/P 1.8m ,
3. |Notebook Lenovo G480 QDS-BRCM1050I{N/A
Unshielded AC
I/P cable 1.8m
shielded cable
DCO/P 1.8m ,
4. |Notebook *2 Lenovo V130-151KB005 [N/A N/A
Unshielded AC
I/P cable 1.8m
5. [WLANAP D-link DIR-655 KA21R655B1 N/A Unshielded,1.8m
6. [Hard DISK*2 (WD CéB N/A N/A N/A
7. |Earphone*2 Lenovo P121 N/A N/A Unshielded,1.2m
8. |PC Dell D12M Fcc DoC N/A Unshielded,1.8m
9. [Monitor PHLIPS BDM3275UP  [Fcc DoC N/A Unshielded,1.8m
10. |(USB)Mouse |Lenovo OEUUOA Fcc DoC Shielded, 1.8m N/A
11. |(USB)Keyboard|Lenovo SK-8821 Fcc DoC Shielded, 1.8m N/A
Sporton International (Kunshan) Inc. Page Number 1 11 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003 Report Template No.: BU5-FR15CWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR082811-03B

2.5

2.6

EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuous transmit/receive.

For AC power line conducted emissions, the EUT was set to connect with the notebook under large

package sizes transmission.

For TXBF mode, the EUT was tested under normal operation and link to another EUT with power,
modulation modes and data rates controlled by engineer mode command lines.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 1.2 dB and 20dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=1.2+20=21.2 (dB)

Sporton International (Kunshan) Inc. Page Number 1 12 of 101
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3 Test Result
3.1 6dB Bandwidth Measurement
3.1.1Limit of 6dB Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 11.8

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.
Set to the maximum power setting and enable the EUT transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6
dB bandwidth must be greater than 500 kHz.

5. Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT
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3.1.5Test Result of 6dB Bandwidth

Please refer to Appendix A.

Minimum 6dB Bandwidth

Spectrum I ‘%’

Ref Level 30.00 dBm Offset 21.20 dB @ RBW 100 kHz
o Att 20dB  SWT 1ms @ VBW 300 kHz
@ 1Pk Max

Mode Sweep

M1[1] 5.69 dBm

2.4080040 GHz
20 dBm D2[1] 0.20 dB
8.0320 MHz

{0 dem—01 11.300 fE‘m

D2 5.300 dBm z L’n A L.»\J‘\ /\,\JL\ML\I\ A 1=

W/

AN |/ ffhh
]
v

\ M

pir W

0 dem

-10 dBm

CF 2.412 GHz 1001 pts

Span 20.0 MHz
n J Measuring... JUERNELLD W6 %
Date: 4.0CT.2020 08:42:14
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3.2 Output Power Measurement

3.2.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5MHz, the limit for output power is 30dBm. If
transmitting antenna with directional gain greater than 6dBi is used, the output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be
reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3Test Procedures

1. The testing follows the Measurement Procedure of ANSI C63.10-2013 clause 11.9.1.3 PKPM1
Peak power meter or ANSI C63.10-2013 clause 11.9.2.3.2 Method AVGPM-G method.

2. The RF output of EUT was connected to the power meter by RF cable and attenuator. The path
loss was compensated to the results for each measurement.

3.  Setto the maximum power setting and enable the EUT transmit continuously.

4.  Measure the conducted output power and record the results in the test report.

5.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

= [

Attenuator
Power Meter i EUT
3.2.5Test Result of Average output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8dBm in any 3kHz band at any time interval

of continuous transmission.

3.3.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3Test Procedures

1. The testing follows Measurement Procedure of ANSI C63.10-2013 clause 11.10.2 Method
PKPSD.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth VBW = 10 kHz In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

7. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

If measurements performed using method (2) plus 10 log (N) exceeds the emission limit, the
test should choose method (1) before declaring that the device fails the emission limit.

Method (1): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points, the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.
Method (2): Measure and add 10 log (N) dB, where N is the number of outputs. (N=4)
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3.3.4Test Setup

ole

| E— | ﬁ
Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
Worst Case Power Density (dBm/3kHz)
Spectrum I (@]
Ref Level 20.00 dBm Offset 21.20 dB @ RBW 3 kHz
o Att 20dB  SWT 289 ms @ VBW 10 kHz Mode Sweep
@® 1Pk Max
M1[1] 5.42 dBm
2.416376360 GHz

10 dBm

0 dBm M

-10 dem

-20 dBm;

| kL
|
-60 dBm
-70 dBm
CF 2.412 GHz 30000 pts Span 25.9545 MHz
)i ) (TR
Date: 4.0CT.2020 19:37:13
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission Measurement

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD level in

100 kHz by RF conducted measurement.

3.4.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3Test Procedures

=

The testing follows ANSI C63.10-2013 clause 11.13

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per 15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

3.4.4Test Setup

als o
Spectrum Analyzer EUT
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3.4.5Test Result of Conducted Band Edges and Spurious Emission

Test Engineer : (Zhang Jiang

Temperature : 21~25°C

51~54%

Relative Humidity :

Number of TX = 1, Ant. 1 (Measured)

Test Mode : 802.11b

Test Channel : 01

100kHz PSD reference Level

Channel Plot

Spectrum

)

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz

Spectrum

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz

&

o Att 20dB_ SWT 30 ms @ VBW 300 kHz__Mode Sweep o att 20dB_ SWT 8ms @ VBW 300 kiz __Mode Sweep
@ 1Pk Max @ 1Pk Max
Mi[1] 11.16 dBm Mi[1] 42.06 dBm|
M 2.413011830 GHz| 2.3991650 GHz
10 X v 10 i
u I\MJWMNM\\ /‘W NMK""/\'“!\'M..J\M I'MM\
i i Py e e L o |
i ¥ % 1
Sy A (| i %%
20 df DU aBm==01 -18.840 dBm { \
-30d -30d [ i
-40 di -40 di M L
iy
s0d sk bbb PRSP N ™ Km
60 d -60 d
70 di =70 di
]
CF 2.412 GHz 30000 pts Span 12.048 MHz | || Start 2.31 GHz 8001 pts Stop 2.445 GHz
—
)y QD W )y ] [T
Date: 4.0CT 2020 08:43:09 Date: 4.0CT 2020 08:43:23
Spectrum = |[ spectrum =
Ref Level 20.00 dBm  Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm  Offset 21.20 dB & RBW 100 kHz
o att 1008 SWT _ 20.7ms @ VBW 300 kdz__Mode Sweep lo_Att 1008 SWT 230 ms @ VBW 300 kdz__Mode Sweep
@ 1Pk View @ 1Pk View
m2[1] 56.52 dBm)| m2[1] 51.12 dBm
M1 993.30 MHz i 16.4380 GHz|
10 di 11[1] 10.05 dBm| ]‘0" 11[1] 8.68 dBm)|
2.41010 GHZz| 2.3900 GHz|
0ds dB
-10 di o d
ZUdBm—01 -18.840 dBr AoaEm=01 -18.840 dBm
-30d Hod
-40 d -0 di
s0d Hod r
\ S A LM A M
\ | e WAL TH N VAV TSY, L)
I o Ao A N A AL J b A TP A M
WRPARITRR RO BT 1 T a e Dokt b it | Skt o |l =arj»“"J ek i St B A v
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz | [ Start 2.0 GHz 501 pts Stop 25.0 GHz
———— —
Date: 4.0CT 2020 08:43:45

Date: 4. OCT 2020 08:44:08

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: PKRISGFG20003

Page Number : 19 of 101

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No.

: FR082811-03B

Test Mode : 802.11b

Test Channel :

06

100kHz PSD reference Level

Spectrum

(=)

Ref Level 20.00 dBm
o Att

Offset 21.20 dB & RBW 100 kHz
20 dB  SWT 30 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Max

M1[1]

2

11,15 dBm|
2.438009420 GHZ|

’\WWMMWM\

P i ¥ YN

\/

CF 2.437 GHz 30000 pts

Date: 4 OCT 2020 08:48:03

bl
JU ] QD e

Span 12.048 MHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

5;( trum [ spectrum -
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 9.81 dBm)| Mi[1] 8.43 dBm)|
M1 2 80 GHz| 2.4360 GHz|
10 2[1] 55.75 dBm| %) 2[1] 51.60 dBm|
934.00 MHz| 20.1570 GHz|
0de de
-10 d 0 di
DU dBm=—F01 -18.850 dBm D aBm=—D1 -18.850 dBm
-30 df 0 df
-40 di -40 di
-50 di n " ‘\ 0 d "'
R L o e gt pa A VWS AN,
T I,,,me T T LT P Uﬁa‘"\"'w b \ Aot b A i e A
-70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
_— )
)i J N e )i [T
Date: 4 0CT 2020 08:48:17 Date: 4 0CT 2020 08:48:28
Sporton International (Kunshan) Inc. Page Number : 20 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode :

802.11b

Test Channel : 11

100kHz PSD reference Level

Channel Plot

Spectrum = |[ spectrum 2
Ref Level 20.00 dBm _ Offset 21.20 d& & RBW 100 khz Ref Level 20.00 dBm _ Offset 21.20 d& @ RBW 100 khz
o att 2048 SWT _ 30ms @ VBW 300 kdz __Mode Sweep o att 208 SWT 8ms @ VBW 300 kdz __Mode Sweep
(@ 15K Max [@1°k Max
M1[1] 10.84 dBm Mi[1] 47.19 dBm
M1 2.461006990 GHz| 2.5435630 GHz
10d - ] ,\ 10d
Nl N/ W e Ve )
A’ / AJ\
d Al o Aol At d
0ds / e s 0ds
\\# \. / d
-1 W -10
-20 df ZUdBm—t
-30d -30d ‘
& i | Ly
s0d W‘(’w N FTRACHE TPPRTIRGR NETPRY BN proe J..WM
50 d -60 d
70 di 70d
F1
CF 2.462 GHz 30000 pts Span 12.078 MHz | | [ Start 2.43 GHz 8001 pts Stop 2.565 GHz

Date: 4 0CT 2020 08:51:58

JL

Date: 4 0CT 2020 08:52:36

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
M2[1] 56.47 dBm mM2[1] 48.14 dBm|
892.50 MHz| M1 4.9150 GHz|
1[1) 10.83 dBm)| 1 1[1) 9.29 dBm)|
2.46350 GHz| 2.4820 GHz|
-
D1 -19.160 dBm odem—01 -1
b
i
l 3
o 1
i f LM l v T A Attt S Ay B P T (R
A Y DO O o Pt A A At S W~ WU v A ATy
IO RSPV Popan { Toverrrom AN o AP Ao A g b i) 76\4{&"”‘ 3 i Kot v b
=70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
——
)i W e )i QD W
Date: 4 0CT 2020 08:53:17 Date: 4 0CT 2020 08:53:29
Sporton International (Kunshan) Inc. Page Number 1 210f 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11¢g

Test Channel : 01

100kHz PSD reference Level

Channel Plot

Date: 16.0CT.2020 19:46:15

Spectrum = [ spectrum o
Ref Level 20.00 dBm  Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm  Offset 21.20 dB & RBW 100 kHz
I att 2008 SWT 30 ms @ VBW 300 kHz__Mode Sweep I att 2008 SWT 8ms @ VBW 300 kiz _Mode Sweep
(@ 1Pk Max (@ 1Pk Max
M1[1] 7.40 dBm M1[1] 33.04 dBm)|
2.414500820 GHz| 2.3996880 GHz|
: 10d
sl idiias T, W] S U PR o i |
M Cidd i L e b ikl L ki L' i e i}
) u T‘
J/ i\m N | \
20 df /
Ty D1 -22.600 dBm { \
M ” A \“
404 u}
VTR ORI [ MOLN (P RO PRI Y W Y Lo watT' M
‘ oty
-60d
70 di
F1
|
CF 2.412 GHz 30000 pts Span 24.426 MHz | || Start 2.31 GHz 8001 pts Stop 2.445 GHz
L J AR e L J QD e

Date: 16.0CT.2020 19:46:40

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.48 dBm mM2[1] 50.47 dBm
981.50 MHz| 17.1270 GHz
10 1[1] M 7.71 dBm| | {20 1[1] 6.27 dBm|
I 2.41610 GHZ| 2.3900 GHZz|
0 dei B
-10 d 0 di
-20 d 0 df
D1 -22.600 dBm D1 600 dBrr
-30 df 0 di
-40 d ﬁ 40 d
-50d 1 50 d \ T
{ | N A : o WO W DT ALl b VA S5 N
o A S A AT e e .m:,} 1\.4“‘“’ A || .o Wy e L_n(,-du,vu, Ao AN Y V V VS PR PR
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—— )
)i ) (R [ )i QD W
Date: 16.0CT.2020 19:48:24 Date: 16.0CT.2020 19:48:44
Sporton International (Kunshan) Inc. Page Number 1 22 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11¢g

Test Channel : 06

100kHz PSD reference Level

Spectum | &

Ref Level 20.00 dBm

Offset 21.20 dB & RBW 100 kHz

o Att 20dB  SWT 30 ms & VBW 300 kHz Mode Sweep
@ 1Pk Max
mi[1] 7.24 dBm
2.439500820 GHz|
5 1
m&' MW el VR o
iy e M
! V \
J/ k\x
CF 2.437 GHz 30000 pts Span 24.426 MHz
3020 2
JU ] W e

Date: 40CT 2020 10:22:41

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

@)

Spectrum
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.03 dBm mM2[1] 51.00 dBm
1.10000 GHz| 15.8870 GHz|
10 1[1] ‘v 7.44 dBm)| 10 1[1] 3.75 dBm|
2.43390 GHz| | ™! 2.4360 GHz
0de de
-10 d 0 di
-20 d 0 di
D1 -22.760 dBm T 22,760 dBrr
30d 5
-40 d T 0 d
| M2
<50 di H 0 d f\ /]
M2 A " \ A\
A rnd N T AN A A A
\ A N A Y g M A A A A
PRRTVIINS APSTOTY SRR e o (PR ORT R sirntend | \seshotvonpmod] || fL gy Rl e e Mt iy
70 d =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
——
[ )i LD wa )i J [T
Date: 40CT 2020 10:23:44 Date: 40CT.2020 10:24:14
Sporton International (Kunshan) Inc. Page Number 1 23 0f 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode :

802.11g

Test Channel :

11

100kHz PSD reference Level

Channel Plot

Spectrum

(=)

Ref Level 20.00 dBm

Offset 21.20 dB & RBW 100 kHz

Spectrum

(=)

Ref Level 20.00 dBm  Offset 2

1.20 dB & RBW 100 kHz

o Att

20 dB

SWT

30 ms & VBW 300 kHz

Mode Sweep

o Att

20 dB

SWT

8 ms @ VBW 300 kHz

Mode Sweep

@ 1Pk Max

@ 1Pk Max

Mm1[1]

6.81 dBm
2.455743750 GHz

Mm1[1]

46.34 dBm
2.4901270 GHz

Ll

M

90 dBm

-60 d

e | !

-70 df

CF 2.462 GHz

30000 pts

Span 24.456 MHz

Date: 40CT 2020 10:27:05

Start 2.43 GHz

8001 pts

Stop 2.565 GHz

Date: 40CT 2020 10:27:38

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
m2[1] 56.36 dBm m2[1] 51.34 dBm
702.80 MHz| 17.8150 GHz
10 1[1) s 4.29 dBm)| 10 1[1) 3.66 dBm)|
! 2.45760 GHz| || 1 2.4820 GHz
0 dei B
-10 d 0 di
-20 d 0 di
D1 -23.190 dBm D1 -23.190 dBm
-30 df 0 di
-40 df 0 d
(1 i
TR ] i T N
2 % Aot IR ot A A M A AW 77 D
REPR R m,l'-» oL LT OTTY EE A T, | L o R il‘gh'?‘ PR T L‘w\«lw‘un‘& AR A \ Hopu A YA st
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—— )
)i (R [ )i QD W
Date: 40CT 2020 10:28:05 Date: 40CT 2020 10:28:17
Sporton International (Kunshan) Inc. Page Number 1 24 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Number of TX =1, Ant. 2 (Measured)

Test Mode : 802.11b

Test Channel : 01

100kHz PSD reference Level

Channel Plot

Spectrum

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
20 dB  SWT 30 ms & VBW 300 kHz

=)

lo_Att Mode Sweep

Spectrum

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
20 dB  SWT 8 ms @ VBW 300 kHz

=

lo_Att Mode Sweep

@ 1Pk Max

@ 1Pk Max

m1[1] 10.50 dBm|

2.413006610 GHz

m1[1] 40.95 dBm|

2.3997890 GHz

R e Y /W'L““"““Ww»u :

T | W

PN
w

D1 -19.500 d

Aladd o

-60 d

-70 df

CF 2.412 GHz 30000 pts Span 12.048 MHz

Start 2.31 GHz

8001 pts Stop 2.445 GHz

Date: 4 0CT 2020 08:58:09

Date: 4 0CT 2020 08:58:24

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View
mM2[1] 56.31 dBm mM2[1] 51.44 dBm
M 732.50 MHz| 15.8870 GHz
1[1) 9.22 dBm| ')" 1[1) 7.70 dBm|
2.41010 GHZ| 2.3900 GHz|
Joa
D1 -1 00 dBm =20dBnT D1 -19.500 dBm
Hod
-0 d
\
ks
\ i i s
r | o 5 v AP AT M MRV n
\ e T W7 SR W Y WYY NI L PV v A M AN A
R VR A e PP PPILIN AT TN) PP, B Wory W S Ll i 14‘ rduhanA W ? Vg
=70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—
)i [T )i AR e
Date: 4 0CT 2020 08:58:42 Date: 4 0CT 2020 08:58:54
Sporton International (Kunshan) Inc. Page Number : 250f 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11b

Test Channel : 06

100kHz PSD reference Level

Spectrum

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 20dB  SWT 30 ms & VBW 300 kHz
@ 1Pk Max

=)

Mode Sweep

10.90 dBm)|
2.438005900 GHz|

W
Y

M1[1]

X
/ i i kLY Y

'

AT

CF 2.437 GHz 30000 pts Span 12.078 MHz
JU ] W We

Date: 4 0CT 2020 09:01:29

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 d& & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 d& & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
m2[1] 56.86 dBm m2[1] 51.44 dBm|
608.00 MHz| 16.3920 GHz|
1[1] 9.84 dBm| ;4; 1[1] 8.06 dBm|
2.43980 GHZ| 2.4360 GHZ|
o
01 -19.100 dB Tasm=—01 -19.100 d&
o
o
| i
M | i gh i o g I\A“x»« Al A i
1 | A A [[PIPTIN NN TS TR SV VTN Y T PR A Y
e AN A kel el sttt il | Wihednniodesdranindy |l oo
-70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—_—
)i ] B W )i ] QD W
Date: 4.0CT.2020 09.02:04 Date: 4.0CT.2020 09.02:16
Sporton International (Kunshan) Inc. Page Number 1 26 of 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11b

Test Channel : 11

100kHz PSD reference Level

Channel Plot

Spectrum = |[ spectrum 2
Ref Level 20.00 dBm  Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm _ Offset 21.20 dB & RBW 100 kHz
I att 2008 SWT 30 ms @ VBW 300 kHz__Mode Sweep o att 2008 SWT 8ms @ VBW 300 kiz _Mode Sweep
(@ 1Pk Max (@ 19k Max
M1[1] 10.62 dBm)| M1[1] 47.21 dBm

M1 2.461005380 GHz| 2.4872410 GHz|

10d ,' v 10d -
NN, I w/ M\ /w YAk A WN
od AR SWA . A i\ p o od |
de /\4 i bl \ e * T ‘1
-t / _10di il i}
N W y i\
Gl 20dem=={01 -19 ":a,‘ dem 1
-30d -30d ,} M\
40 d 40 d ‘
50d v T ) | s . Lo bt
s0 st { U : isdobariantme
50 d -60d
70d 70 di
F1
CF 2.462 GHz 30000 pts Span 12.078 MHz | || Start 2.43 GHz 8001 pts Stop 2.565 GHz
—
L L J AR e J1 J QD e

Date: 4 0CT 2020 09:04:51

Date: 4 0CT 2020 09:05:17

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum 2[1( spectrum k2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View
Mi[1] Mi[1] 8.65 dBm)|
A 2.4820 GHz|
2[1] 19 2[1] 45.46 dBm
$.9150 GHz|
-
D1 -19.380 dBm e 1 -19.380 dBm
b
M /’ L MAWAG M AN i
A P SRRy o PP U eV ; ~ v % NN N A
wonagprist e AN LJ\W'/\'\ | e A Aol A kg | Vbbb ks ki e =
=70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
——
)i (R )i )
Date: 4 0CT 2020 09:05:32 Date: 4 0CT. 2020 09.05:44
Sporton International (Kunshan) Inc. Page Number 1 27 of 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11¢g

Test Channel : 01

100kHz PSD reference Level

Channel Plot

Spectrum = [ spectrum o
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 20dB  SWT 30 ms & VBW 300 kHz Mode Sweep o Att 20dB  SWT 8 ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max @ 1Pk Max
mi[1] 6.56 dBm| mi[1] 33.21 dBm)|
2.414495730 GHz| 2.3996880 GHz
104d 4 1 I 104d I
Sesedmsibiintoe | . ;
v 0de
[ \ - |
/ l\u N | ‘\
20 d ’l
hY P |
D1 -2 4 Bm ’ ‘L
Mg |- b
i ]
T ————————
-60 d
-70 di
F1
|
CF 2.412 GHz 30000 pts Span 24.456 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz

Date: 40CT 2020 10:03:21

Date: 40CT 2020 10:04:02

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 55.73 dBm mM2[1] 50.86 dBm
1.07040 GHz 16.3920 GHz
10 1[1] M 6.20 dBm| mn 1[1] 6.30 dBm|
7 2.41010 GHZ| 2.4360 GHz|
0 dei B
-10 d 0 di
-20 d 0 di
D1 -23.440 dBm D1 -2 40 dBm
-30 df 0 di
-40 d ‘ -0 d
50d = ! \‘ 0 d \’
L e e sahos M PRSRRPUS; SO0 Y WAL RO PO DO
g At ah A A -\-‘J\L*’\ ottt thacd ar A fult b A MM s i) | S AN b D\A‘"AN R s P i i L i s
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
— )
) J X ( ) ()
Date: 40CT 2020 10:04:20 Date: 40CT 2020 10:04:32
Sporton International (Kunshan) Inc. Page Number 1 28 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11¢g

Test Channel : 06

100kHz PSD reference Level

Spectrum

(=)

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz

o Att 20dB  SWT 30 ms & VBW 300 kHz Mode Sweep
@ 1Pk Max
Mi[1) 7.04 dBm|
2.439505700 GHz
o 1
Asad il o [ sk, ol
») w v k. 0l b Ll 4

"

CF 2.437 GHz 30000 pts Span 24.426 MHz
B J WHAHRED e
Date: 4 0CT 2020 10:07:47
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
1Pk View @ 1Pk View
mi[1] m2[1]) 51.33 dBm|
2 15.8410 GHz
10 2(1] M1 55 19 1[1] 4.76 dBm|
803.60 MHz| y 2.4360 GHz|
0de de
-10 d 0 di
-20 d 0 d
o1 -22.960 dor 1 -22.960 dor
o d o
|
-40 d T 0 d
\
-50d — 1 0 d -
\ \ Y " ot b d Al S Wb W) T S
FUY LW, SNETTLV O L an‘- o y aepilin oA A it g A rmn ] Ui} Eﬁﬁ\‘{"l’\f‘ et .I'\,A‘A‘- b\ VA TR A WhAr N/
70 d =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—
[ )i N e )i ] QLD wa
Date: 4 0CT 2020 10:08:02 Date: 40CT.2020 10:08:21
Sporton International (Kunshan) Inc. Page Number 1 29 of 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11¢g

Test Channel : 11

100kHz PSD reference Level

Channel Plot

Date: 40CT 2020 10:12:08

Spectrum = [ spectrum o
Ref Level 20.00 dBm  Offset 21.20 db & RBW 100 kHz Ref Level 20.00 dBm  Offset 21.20 db & RBW 100 kHz
lo Att 20dB_ SWT 30 ms @ VBW 300 khz__Mode Sweep lo Att 20dB_ SWT 8ms @ VBW 300 kHz__Mode Sweep
(@ 1Pk Max (@ 1Pk Max

mi[1] 6.68 dBm)| mi[1] 47.28 dBm)|
2.455750270 GHz| 2.4838670 GHz|

“ ! 10d

“..‘j g .“.‘.‘m Ju l“‘*w-h- | 0 dm—o|
i i
H | 10d !
\u 20 di
"‘ D1 \‘l
"\!ls,w_ o ‘L
40 dBm:
" Mt
T FURTIOEY 7 NUDTRIRY FW N POV} PTOP T APRY L

0 bt

-0 d

-70 di

F1
CF 2.462 GHz 30000 pts Span 24.456 MHz | || Start 2.43 GHz 8001 pts Stop 2.565 GHz
AR e RHERE W

Date: 40CT 2020 10:12:43

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.31 dBm mM2[1] 51,16 dBm
228.60 MHz| 16.3460 GHz|
10 1[1) 6.81 dBm)| 10 1[1) 3.06 dBm)|
2.46350 GHzZ| M1 2.4820 GHz|
0 dei B
-10 d 0 di
-20 d 0 di
D1 -23.320 dBm D1 -23.320 dBm
ad *
-40 ‘[ 0
-50 dem- J ‘\ 0 d .;
A P Mo, 1AM
b Jins T i AN W VAN At o stons
N7 EE T [T, v wonsl DRUTNN W oo AT Tow o o e e 1| 7. il b VAR AGA A Whow! A
-70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—— )
( )i [l [ )i QD W
Date: 40CT 2020 10:13:02 Date: 40CT 2020 10:13:14
Sporton International (Kunshan) Inc. Page Number : 30 of 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Number of TX =1, Ant. 3 (Measured)

Test Mode : 802.11b

Test Channel : 01

100kHz PSD reference Level

Channel Plot

Spectrum 2

Ref Level 20.00 dBm

Offset 21.20 dB & RBW 100 kHz

Spectrum 2

Ref Level 20.00 dBm

Offset 21.20 dB & RBW 100 kHz

o att 2048 SWT _ 30ms @ VBW 300 kdz __Mode Sweep o att 2048 SWT 8ms @ VBW 300 kdz __Mode Sweep
(@ 15K Max @15k Max
Mi[1] 11.36 dBm Mi1[1] 42.47 dBm
W 2.413005000 GHz, 2.3999920 GHz
T T 10 di (e
P J““’h"‘)k"\ Je x,,‘/\mﬂ\“w IPWW
e lafiud P A Adn - |
/ N/ M |
b J ]
hd ! |
A\

20 dBm—4P1 -18.640 dBn

-30 df

-

~40 d

MM.AA " " .

-60 d

o

WNBVTUD Wes u.““.m

-70 df

CF 2.412 GHz

Span 12.048 MHz

30000 pts

Start 2.31 GHz 8001 pts

Stop 2.445 GHz

Date: 4 0CT 2020 09:09:24

Date: 4 0CT 2020 09:09:35

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

5; yectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.84 dBm mM2[1] 51.79 dBm
“v 1.11190 GHz 1 19.8810 GHz
1[1) 11.42 dBm)| 1 1[1) 10.09 dBm)|
2.41010 GHZ| 2.3900 GHz|
-10 d 0 di
20 dEm—{°+ 18540 dBr A5 aEm—{01 -18.640 dBr
-30 df 0 d
-40 di l‘ £ df
-50 di J]‘ 40 d ]
M2 § ) " PR e (TR TV (Y P e i "
o Hl it M Ao b Dt o, o FIUN TV SVL T e I e e e 1| 2 LV i ki \l‘v»-lhm«\ e hatintent Al Wi A sy
=70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
——
N J L e ) W e
Date: 4 0CT 2020 09:09:55 Date: 4 0CT 2020 09:10:06
Sporton International (Kunshan) Inc. Page Number 1 31o0f 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11b

Test Channel : 06

100kHz PSD reference Level

Spectrum

=)

Ref Level 20.00 dBm
o Att

Offset 21.20 dB & RBW 100 kHz
20 dB  SWT 30 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Max

M1[1]

11.30 dBm)|
2.438005490 GHz|

Al g et MAM»J k"J\WM\ //\“" X“-»MHM.MW "”J\Lf

win [

2

W

50 d

-60 d

-70 df

CF 2.437 GHz 30000 pts

Span 12.078 MHz

5020 12
T ] W e

Date: 40CT 2020 09:13:32

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum -
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
M2[1] 56.03 dBm M2[1] 51.57 dBm
M 981.50 MHz| M1 19.4680 GHz|
10 1[1) 10.12 dBm)| v 1[1) 9.62 dBm|
2.43980 GHz| 2.4360 GHz
0de de
o o
0 dBm—4P1 -18.700 dBm 40 dBm—34L1 -18.700 dBm
and o
-40 df 0 d
1
1 ]
-50 di - ‘* i 0 d T
u L | \wdq\ i aapant PR VA A AV A,
\ 2 pol b g g RPTVRY PRIGY Y Ty TP P L L g W / e VMt
et A A Mt A Al A I\Alu\:q " RPN T UU TRy TN, WOy D | [ PO W ¥ Wy Srwer (8 ] it WU ke S A ) Na
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
e
[ J J QUL wa )i J AR wa
Date: 4 0CT 2020 09:13:50 Date: 4 0CT.2020 09:14:01
Sporton International (Kunshan) Inc. Page Number 1 32 0f 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11b

Test Channel : 11

100kHz PSD reference Level

Channel Plot

Spectrum

=)

Spectrum 2

Ref Level 20.00 dBm
o Att

Offset 21.20 dB & RBW 100 kHz
20 dB  SWT 30 ms & VBW 300 kHz

Mode Sweep

Ref Level 20.00 dBm
o Att

Offset 21.20 dB & RBW 100 kHz

20 dB  SWT 8 ms @ VBW 300 kHz Mode Sweep

@ 1Pk Max

@ 1Pk Max

m1[1] 11.07 dBm|

2.463005900 GHz

m1[1] 46.39 dBm|

2.5523030 GHz

T AT T

MR

N

/

W

I es
b’ - X
gL 4l Aeiad adbot sy L Ly " A AL
¥ bt pritagehoNrg

-60 d

-70 df

CF 2.462 GHz 30000 pts Span 12.078 MHz

Start 2.43 GHz 8001 pts Stop 2.565 GHz

Date: 4 0CT 2020 09:18:41

Date: 4 0CT 2020 09:18:53

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.13 dBm mM2[1] 49.68 dBm|
M1 987.40 MHz| M1 4.9150 GHz|
10 1[1) 9.77 dBm)| 1 1[1) 9.78 dBm)|
2.46350 GHZ| 2.4820 GHz|
0 dei B
-10 d 0 di
DU @Bm—301 -18.930 dBrm = aBm=01 -18 4B
-30 df 0 di
-40 di o d
, ‘ M2
s0d o - e
m2 J ) AN S A AP
Y u»«..L g " WOV SpRT ey RUVY T LAt A g An At
g Al M e hobun) VA A T W U T T S M apol) L-,, e rweaeene i | A } i i i W iadihapn At v 4N St
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
——
( )i ) (R )i AR e
Date: 4 0CT 2020 09:19:12 Date: 4 0CT 2020 09:19:23
Sporton International (Kunshan) Inc. Page Number : 33 0f 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. :

FR082811-03B

Test Mode :

802.11g

Test Channel :

01

100kHz PSD reference Level

Channel Plot

Spectrum

(=)

Ref Level 20.00 dBm

Offset 21.20 dB & RBW 100 kHz

Spectrum

(=)

Ref Level 20.00 dBm

Offset 21.20 dB & RBW 100 kHz

Date: 40CT 2020 10:32:41

Date: 40CT 2020 10:32:58

o Att 20dB  SWT 30 ms & VBW 300 kHz Mode Sweep o Att 20dB  SWT 8 ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max @ 1Pk Max
M1[1] 7.36 dBm)| Mi1[1] 31.79 dBm)|
2.414499610 GHz 2.3996710 GHz
b 10d
ol bk | camboambunn S o LA il
W Ay t | A AW " e
: 0ds T
f ¥ 1 |
H \ -10d
S N ‘ \
20 d '[
i ww D1 -22.640 dBm / \k
=30 d ’ M
~40 d ‘F
WEE WO TR SprT o o M
st b
-60 d
-70 di
F1
|
CF 2.412 GHz 30000 pts Span 24.486 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz
QD we QD we

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.02 dBm mM2[1] 50.28 dBm
270.10 MHz| 16.3920 GHz
10 1[1] 6.35 dBm| 10 1[1] 4.09 dBm
2.40420 GHZ| 11 2.3900 GHz
0 dei B
-10 d 0 di
-20d - 0 d
D1 -22.640 dBm D1 - 40 dBr
-30 df 0 di
[ |
40 di Il £0 di
a5 | i ¥
I \ o 7 S
P T A s N Mgl p v/ M A A
r,,A»I e e A A 7 ~urhaisiohi nedrip Ao | Londundlsdiinaad | ls gl Ao A Latttate Antath did sl AN
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—— )
N L e { ) R e
Date: 40CT 2020 10:33:18 Date: 40CT 2020 10:33:28
Sporton International (Kunshan) Inc. Page Number 1 34 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11¢g

Test Channel : 06

100kHz PSD reference Level

Spectum | &
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 20dB  SWT 30 ms & VBW 300 kHz

@ 1Pk Max

Mode Sweep

mi[1] 7.51 dBm|
. 2.439497560 GHz|
lbgordmssarhooannln, | e oo il
f ¥ i
s "
w “

Span 24.426 MHz

CF 2.437 GHz 30000 pts

JL

Date: 40CT 2020 10:38:46

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 d& & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 d& & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
1Pk View @ 1Pk View
mM2[1] 56.39 dBm mM2[1] 51.32 dBm
1.11190 GHz| 16.3920 GHz|
10 1[1) M1 5.75 dBm)| 10 1[1) 3.69 dBm)|
2.43980 GHz 2.4360 GHz|
0de de
-10 d 0 d
-20 d 0 d
D1 -22.490 dBm D1 490 dBm
30 d 0 d
I
40 d l T 0 d
Il
50 M ‘l E‘ e Ny ¥
\ o A PN AN p A A Lo
¥ \ por e i At A A pond At A A A bt
o st b o PN A ghoautln spren b A pmpimpbrdistin ]| Worstm bl Ak net Aéﬁ@v L e W s
-70 d -70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
_—
[ )i AR W )i QLD W
Date: 4.0CT.2020 10:39:51 Date: 40CT.2020 10:40:19
Sporton International (Kunshan) Inc. Page Number : 350f 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11¢g

Test Channel : 11

100kHz PSD reference Level

Channel Plot

Spectrum

Ref Level 20.00 dBm
o Att

(=)

Offset 21.20 dB & RBW 100 kHz
20 dB  SWT 30 ms & VBW 300 kHz

Mode Sweep

Spectrum

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 20dB  SWT 8 ms @ VBW 300 kHz

(=)

Mode Sweep

@ 1Pk Max

@ 1Pk Max

mi[1] 7.18 dBm

2.455746190 GHz

m1[1] 46.06 dBm|

2.4838500 GHz

A i

%Wlﬂﬁ

Hod

T TS

-60 d

-70 df

k

\

'\l i
'm "

CF 2.462 GHz 30000 pts Span 24.456 MHz

Start 2.43 GHz 8001 pts Stop 2.565 GHz

Date: 40CT 2020 10:43:55

Date: 40CT 2020 10:44:06

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.69 dBm mM2[1] 52.04 dBm
993.30 MHz| 15.7950 GHz
10 1[1) M1 6.88 dBm)| 10 1[1) 3.88 dBm)|
2.45760 GHz| M 2.4820 GHz
0 dei B
-10 d 0 di
-20 d 0 di
D1 -22.820 dBm D 120 dBm
-30 df -30 di
~40 di { 0 di
-50 d 0 d
M2 i S, g prpsshrb e/ St g AN AAAN MAM b
T e T T T \"_ﬂ/"r i ‘l!d' jor DA J’lb‘l;'dkr*« PRTLVIN SR MMM Ak ro
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
——
)i J [l )i [
Date: 40CT 2020 10:44:24 Date: 40CT 2020 10:44:54
Sporton International (Kunshan) Inc. Page Number 1 36 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Number of TX =1, Ant. 4 (Measured)

Test Mode : 802.11b

Test Channel :

01

100kHz PSD reference Level

Channel Plot

Spectrum = |[ spectrum 2
Ref Level 20.00 dBm  Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm _ Offset 21.20 dB & RBW 100 kHz
I att 2008 SWT 30 ms @ VBW 300 kHz__Mode Sweep o att 2008 SWT 8ms @ VBW 300 kiz _Mode Sweep
(@ 1Pk Max (@ 19k Max
M1[1] 10.54 dBm)| M1[1] 43.15 dBm)|
M1 2.414002980 GHz 2.3987600 GHz
104 A ¥ o L
0 dom—fnlipud ™ od Y
, / \ Il M |
\\w W ) 1 \‘
20 d =20den 1 -19.460 ’/ ‘t
30 df -30d [
40 di -40 di wd %
.50 di h—: bl WHTRUPTTOT FYOR TN ITRYPRINE DT LAt A
50 d -60d
70d 70 di
F1
|
CF 2.412 GHz 30000 pts Span 12.048 MHz | || Start 2.31 GHz 8001 pts Stop 2.445 GHz

Date: 4 0CT 2020 09:41:27

JL

Date: 4 0CT 2020 09:41:43

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
M2[1] 56.78 dBm mM2[1] 52.23 dBm
M 1.02890 GHz M1 16.4380 GHz
1[1] 10.22 dBm)| » 1[1] 8.81 dBm)|
2.41010 GHz| 2.3900 GHz|
Joa
D1 -19.460 dBm =F0-uBnr D1 -19.460 dBm
Hod
-0 d
[
|
M Il e P, i AL A A AR AN
0 AN 4 M W i o
Aes Moo dardmp i d touabi o AN Lottt nd| \oubaattmbony || i i \ kst Al f
=70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
——
)i O )i AR e
Date: 4 0CT 2020 09:42:07 Date: 4 0CT 2020 09:42:18
Sporton International (Kunshan) Inc. Page Number 1 37 of 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode :

802.11b

Test Channel :

06

100kHz PSD reference Level

Spectrum

=)

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz

30 ms & VBW 300 kHz

o Att 20dB  SWT Mode Sweep

M1[1]
M1

11.56 dBm)|
2.438001060 GHz|

N\ /

W

CF 2.437 GHz 30000 pts

Date: 4 0CT 2020 09:44:42

Span 12.078 MHz

JU ] W e

e X N
[ /,\ MWMJ’“‘J\\ /W\.J\w\w,»\wnw%/\ )

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum k2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.24 dBm M2[1] 51.79 dBm
928.10 MHz| 1 20.1110 GHz|
10 1[1) 9.75 dBm)| 1) 1[1) 10.21 dBm)|
2.43980 GHZ| 2.4360 GHz
G 5
10 d -10d
50 dBm—4D1 -18.440 dBm 30 dem—401 -18.440 dBm
ad o
-40 di o d
s0d it 0 d L
L e AP MAu A MM,
\ obodit 14 Wb AR A ALNNUANINY ) At A ot
PO T T WO EMORCT LY s " al e Ak A A AN | A i ubiworn *l,ﬁ”? ol e A W W A W
v 4
70 d =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
T
)i J WD W )i O
Date: 4 0CT 2020 09:45:24 Date: 4 0CT 2020 09:45:45
Sporton International (Kunshan) Inc. Page Number : 38 of 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11b

Test Channel : 11

100kHz PSD reference Level

Channel Plot

Spectrum

=)

Spectrum b2

Ref Level 20.00 dBm
o Att

Offset 21.20 dB & RBW 100 kHz
20 dB  SWT 30 ms & VBW 300 kHz

Mode Sweep

Ref Level 20.00 dBm
o Att

Offset 21.20 dB & RBW 100 kHz

20 dB  SWT 8 ms & VBW 300 kHz Mode Sweep

@ 1Pk Max

@ 1Pk Max

m1[1] 11.19 dBm|

M1 2.461003360 GHz

mM1[1] 47.25 dBm|

2.5119600 GHz

Y
M'\MJ“‘J\“JLM\\ LAl

/,/‘-»\.

i

N

M\“"‘/\"‘JLVA A
% J
W

-60 d

-70 df

CF 2.462 GHz 30000 pts Span 12.078 MHz

Start 2.43 GHz 8001 pts Stop 2.565 GHz

Date: 4 OCT 2020 09:47:59

JL

Date: 4 0CT 2020 09:48:10

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.46 dBm mM2[1] 49.67 dBm|
M1 1.02890 GHz 4 4.9150 GHz
10 1[1] 2 9.26 dam| || 1 1[1] 8.49 dBm
2.46350 GHzZ| 2.4820 GHz|
0 dei B
-10 df 1o di
20 dBm—{P1 -18.810 dBn — T aBm=—401 -18 BT
-30 df 0 di
-40 df 0 d
‘ A
50d ] 0 d y m
M J 1 oA " 5 P M AN P o
7% . AR wh ST e bbb asnabig e s A A M % \¥ e TN W _\ A d A A it AW sy
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—
N J W e N R e
Date: 4 0CT.2020 09:48:31 Date: 4 0CT 2020 09:48:42
Sporton International (Kunshan) Inc. Page Number 1 39 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11¢g

Test Channel : 01

100kHz PSD reference Level

Channel Plot

Spectrum 2

Ref Level 20.00 dBm
20 dB

Offset 21.20 dB & RBW 100 kHz

o Att SWT 30 ms & VBW 300 kHz Mode Sweep

Spectrum 2

Ref Level 20.00 dBm
20 dB

Offset 21.20 dB & RBW 100 kHz

o Att SWT 8 ms @ VBW 300 kHz Mode Sweep

@ 1Pk Max

@ 1Pk Max

m1[1] 7.66 dBm|

2.414499000 GHz

32.61 dBm
2.3999410 GHz

Mm1[1]

hkmtbiloves kbt
Cia \ y
i "

|

22,340 dBm

5‘.“‘_4*‘
—TT |

-60 d

-70 df

CF 2.412 GHz 30000 pts Span 24.456 MHz

Start 2.31 GHz 8001 pts Stop 2.445 GHz

Date: 40CT 2020 10:52:06

Date: 40CT 2020 10:52:17

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 57.04 dBm mM2[1] 50,95 dBm
945.90 MHz| 20.2490 GHz|
10 1[1] M 7.43 dBm 10 1[1] 4.01 dBm
1 2.41010 GHz| | |} 2.4360 GHz|
0 dei B
-10 d 0 di
-20 d 0 di
D1 -22.340 dBm D1 - 40 dBm
-30 df 0 df
-40 d - fo d
50 di | '\‘ o d 1
p: \ | o . " v AW A A ARANANA A, -
sttt tnbolrianentlinemit | g snnide sl st ndurstund | Wnobipdegrosan] | lloan™ P~ TN AN 4 o il
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—— )
)i ) (R [ )i QD W
Date: 40CT 2020 10:52:43 Date: 4 0CT 2020 10:53:00
Sporton International (Kunshan) Inc. Page Number 1 40 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11¢g

Test Channel : 06

100kHz PSD reference Level

Spectrum

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 20dB  SWT 30 ms & VBW 300 kHz

(=)

Mode Sweep

@ 1Pk Max
M1[1] 7.66 dBm
2.439501630 GHz|
O O e e sl st B ﬂw\
“ k
|
J w
"™,
CF 2.437 GHz 30000 pts Span 24.426 MHz
JU ] SRR W

Date: 40CT 2020 10:56:56

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

@)

@)

5;( trum Spectrum
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.77 dBm mM2[1] 51.44 dBm
898.50 MHz| 16.3920 GHz
10 1[1] M1 7.49 dBm n 1[1] 4.82 dBm
2.43980 GHZ| y 2.4360 GHZ|
0de de
-10 d 0 di
-20 d 0 di
D1 -22.340 dBm D1 40 dBm
-30 df 0 df
-40 d T 0 d
|
-50 df | dod VI.
Mm: \' rwe & A A AN AP A VA A
vl P [EROO o ot AN A AN AT T EVIN Y : Ko frtenn
IS ENT OO YO VA aaarema O TIPRTON (VR FRPTOUIN | TPy | I WOV VY N e stﬁ"J b VAN A T
=70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
_—
)i ] Wi e )i J AR wa
Date: 40CT.2020 10:57:31 Date: 40CT 2020 10:57:50
Sporton International (Kunshan) Inc. Page Number 1 41 0f 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. :

FR082811-03B

Test Mode : 802.11¢g

Test Channel :

11

100kHz PSD reference Level

Channel Plot

Spectrum 2

Ref Level 20.00 dBm
20 dB

Offset 21.20 dB & RBW 100 kHz

o Att SWT 30 ms & VBW 300 kHz Mode Sweep

Spectrum

(=)

Ref Level 20.00 dBm
o Att 20 dB

Offset 21.20 dB & RBW 100 kHz

SWT 8 ms @ VBW 300 kHz Mode Sweep

@ 1Pk Max

@ 1Pk Max

m1[1] 7.24 dBm|
2.455739670 GHz|

M1 ! |

Mm1[1]

46.63 dBm
2.4835970 GHz

{aid

Mot \WWM

i "
l

N

Mg

~40 dem

-60 d

Lol TR
iy

PTRE TP

-70 df

CF 2.462 GHz 30000 pts Span 24.456 MHz

Start 2.43 GHz

8001 pts

Stop 2.565 GHz

Date: 40CT 2020 11:00:45

Date: 40CT 2020 11:01:58

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum L 2
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mM2[1] 56.50 dBm mM2[1] 51.27 dBm
2.25600 GHz| 16.4380 GHz
10 11 ! 6.83 dBm| ";‘ 1[1] 7.46 dBm
2.45760 GHz| 2.4360 GHz|
0 dei B
-10 d 0 di
-20 d 0 d
D1 -22.760 dBm D1 -22.760 dBm
ad *
-40 df T 0 d
50 d ] L Ao X A
W v LY hordisinad N A A AN LA
B T T —_—", sl agplicnm o K* il Ligssbsans e A UAS WOW, ST SV VRSVTEN NP ey v/ I AV )
-70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—— )
( )i (R [ )i QD W
Date: 40CT 2020 11:03:18 Date: 40CT 2020 11:03:36
Sporton International (Kunshan) Inc. Page Number 1 42 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Number of TX =4, Ant. 1 (Measured)

Test Mode : 802.11n HT20

Test Channel : 01

100kHz PSD reference Level

Channel Plot

Spectrum

(=)

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 20dB  SWT 30 ms & VBW 300 kHz

Mode Sweep

Spectrum

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 20dB  SWT 8 ms & VBW 300 kHz

(=)

Mode Sweep

@ 1Pk Max

@ 1Pk Max

Mm1[1]

7.52 dBm
2.419505610 GHz

mMil1] 31.33 dBm)|

2.3994850 GHz

f" y

{
N

o

une?

Al

Aok al

PR

-60 d

-70 df

30000 pts

Date: 4OCT.2020 19:37:27

Span 25.9545 MHz

Start 2.31 GHz 8001 pts Stop 2.445 GHz
S

)i ) QD W

Date: 4OCT.2020 19:37:49

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum =
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
M2[1] 57.12 dBm m2[1] 51.23 dBm
418.30 MHz 17.8150 GHz
10 di 11[1] M1 7.61 dBm| 10 di 11[1] 3.85 dBm)|
T 2.41610 GHz| | ™! 2.3900 GHz|
0 dei dBi
-10d 0 di
-20 d - 0 d
D1 -22.480 dBm D1 -22.480 dBm
-30 d -80 df
40 d - Ko d
J M.
P 1 J‘ °4 Jm S ol I s AN
! \ A | e R poranrn I IV IS I, | DO A AR A
PRSI O SRRT LAY RVLWONY oy, ey oo i b sl st | Ao il d L AT adl WA AL A pi S ety
=70 di =70 di
CF 1.515 GHz 501 pts Span 2.97 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—
Date: 40CT 2020 19:38:17 Date: 40CT 2020 19:38:59
Sporton International (Kunshan) Inc. Page Number 1 43 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11n HT20

Test Channel : 06

100kHz PSD reference Level

Spectrum

Ref Level 20.00 dBm

@

Offset 21.20 dB & RBW 100 kHz
20dB  SWT 30 ms & VBW 300 kHz

o Att

Mode Sweep

mi[1] 7.56 dBm|

2.431997490 GHZ|

|

WM“\;

[

oy
F
]

Y

30000 pts Span 26.253 MHz

Date: 4 0CT 2020 20:10:51

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [“3,"‘ Spectrum [“3,"‘
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o att 1008 SWT _ 20.7ms @ VBW 300 kdz__Mode Sweep o att 1008 SWT 230 ms @ VBW 300 kHz _Mode Sweep
(@ 17K view (@ 17K view
m2[1] 56.66 dBm m2[1] 51.79 dBm
1.06450 GHz 16.4840 GHz|
10d 1111] ” 5.24 dem| | 19 @ 1[1] 5.38 dBm
2.44570 GHz 2.4360 GHZ|
10d od
20 df 0 d
D1 22,440 dBm D1 22,440 dBm
30d 4od
40 di 0 d
|
d | d L
-50 T o -
e WA A ALAR A A
\ ML AAAETL e ity bontnrt pabr b/ W ireg M INA A,
FVIRIT) N S TR O DA TRV . AT A A |. W A AR ) uyj;rv"“ i/ AN A W barey N
70d 70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz | [ Start 2.0 GHz 501 pts Stop 25.0 GHz
— —
JU QRRD Wl JU W e

Date: 40CT 2020 20:11:55

Date: 4 0CT 2020 20:12:31

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: PKRISGFG20003

1 44 of 101
Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0

Page Number




s=aranas. FCC RF Test Report Report No. : FR082811-03B

Test Mode : 802.11n HT20 Test Channel : 11

100kHz PSD reference Level Channel Plot

Spectrum = |[ spectrum 2

Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 20dB  SWT 30 ms & VBW 300 kHz Mode Sweep j» Att 20dB  SWT 8 ms & VBW 300 kiz Mode Sweep
@ 1Pk Max @ 1Pk Max
mi[1] 7.21 dBm mi[1] 47.18 dBm
2.455734650 GHz 2.5601490 GHz
Il ! 10 di

e . [M” ‘
LN |

- D1 -22.790 dB !
M N 1 ‘f o \.

~40 dem
M1
i v
TNOT TG PPTRTTON KIROTROTR NEC © TP ANy Lobedl
o G Mty
-60 di
-70d
F1
30000 pts Span 25.7745 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
— —_
L )i J QD W L )y J RN W
Date: 4 OCT 2020 20:44:26 Date: 4 OCT 2020 20:44:40

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

Spectrum 2 ( spectrum =
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
M2[1] 56.66 dBm m2[1] 51.45 dBm
910.30 MHz| 15.7040 GHz|
10d 11[1] 4.69 dBm)| 10 di 11[1] 3.72 dBm)|
bl 2.45760 GHZ| M1 2.4360 GHz|
0 dei dB/
-10d -30d
20 d 0 di
D1 o B D1 o B
od b
40 d ‘f 0 d
-50 di J 0 di .
M L A ” PV dinTae mVTa A VN
WPVRTROY R TYA u_w,J M (PN DOPST D el v S TITY O OOT J VP ot STy Voo ) *u"a""”'ﬂ WY rLM Ynendn MEAM Sy sl sy )
-70 di =70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
— —
( JU J ] [ U J ]
Date: 4 0CT 2020 20:46:16 Date: 4 0CT 2020 20:46:43
Sporton International (Kunshan) Inc. Page Number 1 45 of 101
TEL : +86-512-57900158 Report Issued Date : Nov. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: PKRISGFG20003 Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR082811-03B

Test Mode : 802.11n HT40 Test Channel : 03
100kHz PSD reference Level Channel Plot
Spectrum 2 ( spectrum =
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 20dB  SWT 30 ms & VBW 300 kHz Mode Sweep o Att 20dB  SWT 8 ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max @ 1Pk Max
mi[1] 5.04 dBm)| mi[1] 34.49 dBm)|
2.43073630 GHz| 2.3995020 GHz
10 di | - 10 di .
— W T PN - ol willh )

A 1
jr | Al
\ ] |

D1 24,960 dBr j \
-30 d -30 d \
m -40 d
50 d | WLAA T e PR S "
-60 d -60 df
70 d -70 di
i
CF 2.422 GHz 30000 pts Span 53.526 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz
(Stort2.3 .
L )i GRNNERED e )i QD we
Date: 40CT 2020 21:17:34 Date: 4 0CT 2020 21:17:50
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Spectrum 2 ( spectrum =
Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz Ref Level 20.00 dBm Offset 21.20 dB & RBW 100 kHz
o Att 10dB  SWT 29.7 ms & VBW 300 kHz Mode Sweep o Att 10dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
M2[1] 56.38 dBm M2[1] 51.86 dBm
987.40 MHz| 20.1570 GHz|
10 di 11[1] A $.97 dBm)| 10 di 11[1] 1.98 dBm)|
v 2.43390 GHZ| M 2.4360 GHz|
0 dei }h dBi
-10 d 0 d
-20 dl 0 d
D1 -24 0 dB D1
-30d -god
-40 df { f#0 d
_, I I ”
'y | e d inpri A ATV AN AN e
ETRy DR (W LY V) Y N WY AML-N«*-w e sl rngpnlu o A,_MUJ J\,%_,,W‘ o | ¥ \f:,\,_w W/ lw.,««‘«m,\ A AT b p A R Pkt Apampin
-70 d -70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
——E 3100 23
[ JU ] AR Wa JU QD e
Date: 4.0CT.2020 21:18:23 Date: 4.OCT.2020 21:18:45
Sporton International (Kunshan) Inc. Page Number 1 46 of 101

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: PKRISGFG20003

Report Issued Date : Nov. 08, 2021
Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0





